Parts Breakdown for SLT-660F Scissor Lift Table
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Parts List for SLT-660F Scissor Lift Table

Index No. Part No. Description Size Qty
1o SLC660F-01............ TADIE e 1
2, SLT660F-06 ............ LIiNK SNaft. ... 2
C T SLC660F-02............ LinK ASSEMDIY ... 1
T SLC660F-03............ C-RING .ot BL6 MM, 8
B, SLT660FH-05.......... LINK SNaft. ... 2
[ TP SLC660F-04............ L2001 S CTH o [ PSP 2
Tieiaeninnnn SLT660FH-07.......... (2 00] 1] S T o [ PSP 2
S T SLT660FH-08.......... HANAIE .ot 1
(S VTR SLT660FH-09.......... REICASE LEVEK ... e 1
10, SLT660FH-10.......... CADIE ... 1
1. SLT660FH-11.......... SPHNG Pin oo @6 x28 mm............... 1
12, SLT660FH-12.......... [ Tod Q1 o T PP 4
13 SLT660F-66 ............ Flat Washer..........coooviiiiiiii e, BBMM..cciiiiiiinns 4
14............ SLT660FH-14.......... SPIt Pin .o @3Xx20 MM........cc..... 6
5. SLC660F-09............ HandIe BraCKet.........couuiiiiiii e e e 2
16............ SLT660FH-16.......... RS 3 1 ST 1
17, SLC660F-15............ HANAIE SUPPOIT ..o 2
18 SLC660F-16............ RS o oo PSP 2
19, SLT660FH-66.......... WaShEr ..o BBMM..iiiiiiiiinns 2
20, SLT660FH-20.......... HEX Cap SCIreW ...ccvvveviiiiieeeeis e M8 X 20......cccuvererannnn. 4
21, SLT660F-66 ............ Flat Washer..........cooi BBMM..iiiiiiiins 4
22, SLT660F-22 ............ Spring Washer..........ooooiiiiiiii e, BBMM..cciiiiiiianns 4
23, SLT660FH-23.......... P Y P 4
24............ SLT660FH-24.......... FrAMIE L 1
25, SLT660FH-25.......... HeX Cap SCreW ......oveiiieeie e M12 X95...ciiiiiiiennnns 4
26............ SLT660FH-26.......... WaSher ... @12 MM, 8
27 . BB-620327.............. Ball Bearing.........ccuuveiiiiinieiiiiinieceii e 6203ZZ .....covviviieann 8
28 SLT660FH-28.......... WhEEI ..o BB 4
29, SLT660FH-29.......... BUSKNING ... it 4
110 J TS-2342121 ............ [0 Tod QN | PR ML12.iiiiieieieeeeee, 4
1., TS-1490031 ............ HeX Cap SCrew ......coouiiiiiiieie e M8 X20.....coeeuiieniennnes 8
32 . TS-1550061 ............ Flat Washer..........ooiii BBMM..iiiiiiiinn, 1
33, SLT660FH-33.......... Swivel Wheel HOIdEr ........oooiiiiiii e 2
7 TS-1550061 ............ Flat Washer..........ccooveviiiiiii e, BBMM..ciiiiiiiins 8
35, TS-1541031 ............ LOCK NUL ©.eeei e M8, 8
36 SLT660FH-36.......... Brake Plate .......cooouuiiiiii e 2
37, SLT660FH-37.......... 10 0 JS 101 ] 1 S 2
38, SLT660FH-38.......... C-RiNG .1t @18 MM....cccceeevennnn. 2
39, SLT660FH-39.......... SNt 1
40............ SLT660FH-40.......... Hydraulic PUmMpP ASSEMDIY .........oiiiiiii e 1
1] SLT660F-36-1 ......... Oil Seal*........cooviiiiici DHS30.......ccvvvveeeen, 1
[2]..ceiiens SLT660F-30-2 ......... LIS 11U PPN 1
1] PO SLT660F-36-3 ......... O-RING¥ .. @ 36x3.5 mm.............. 1
[4]..cciees SLT660F-36-4 ......... [ o] o PSP 1
5] T SLT660F-36-5 ......... PiSton BUSKING ... ccouniiii e 1
[6]..ccoennnnn SLT660F-36-6 ......... O-RING* ... @40 x3.5mm............ 1
[T SLT660F-36-7 ......... U-PacKing® .......ooviiiiiieiiii e UN4O ..., 1
[8].cceennnnnn SLT660F-36-8 ......... AN Breather .. ..o 1
5] SLT660F-36-9 ......... O-RING* .. @ 11x1.9 mm.............. 1
[10].......... SLT660F-36-16 ....... Valve PlUg......coooviiiiiic e MLBX2...covevvieviieennnn, 1
[11].......... SB-12MM................ Steel Ball........oviviiii D 12MM..ciiiiiin. 1
[12].......... SLT660F-36-18 ....... SPFING ettt 1
[13].......... SLT660F-36-19 ....... Steel Ball........oooovviiiii @ 9.525 mm............... 1
[14].......... SLT660F-36-20 ....... Steel Ball........ooovvviiiiii @6.35mMMm................. 1
[15].......... SLT660F-36-10 ....... [ S 1= 0o PP 1
[16].......... SLT660F-36-11 ....... Relief AJUSTING SCIEW ......uiiiiiiieieiie e e 1
[17].......... SLT660F-36-9 ......... O-RING* ... Z11x1.9mm............ 2



Index No. Part No.

[18].......... SLT660F-36-13 .......
[19].......... SLT660F-36-14 .......
[20].......... SB-5MM..................
[21].......... SLT660F-36-21 .......
[22].......... SLT660F-36-22 .......
[23].......... SLT660F-36-23 .......
[24].......... SLT660FH-40-24 .....
[25].......... SB-5MM.....cveevennn
[26].......... SLT660F-36-25 .......
[27].......... SLT660F-36-26 .......
[28].......... SLT660F-36-27 .......
[29].......... SLT660FH-40-29.....
[30].......... SLT660F-36-29 .......
[31].......... SLT660F-36-32 .......
[32].......... SLT660F-36-33 .......
[33].......... SLT660F-36-34 .......
[34].......... SLT660F-36-30 .......
[35]........ee SB-5MM.......ccenen..
[36].......... SLT660F-36-36 .......
[37].......... SLT660F-36-35 .......
[38].......... SLT660F-36-37 .......
[39].......... SLT660F-36-38 .......
[40].......... SLT660FH-40-40.....
[41].......... SLT660FH-40-41 .....
[42].......... SLT660FH-40-42.....
[43].......... SLT660FH-40-43.....
[44].......... SLT660FH-40-44.....
[45].......... SLT660FH-40-45.....
[46].......... SLT660FH-40-46.....
[47].......... SLT660FH-40-47 .....
[48].......... SLT660FH-40-48.....
41............ SLT660FH-41..........
42 TS-2311081 ............
43............ SLC660F-38............
44............ SLT660FH-44..........
45............ SLC660F-39............
46............ SLT660FH-46..........
47 oo, SLT660F-67 ............
48............ TS-2361051 ............
49............ SLT660F-74 ............
50 ..., SLT660F-69 ............
LY T TS-2311081 ............
52, SLT660F-73 ............
53, SLT660F-70 ............
54............ SLT660F-71 ............
55, SLT660F-72 ............
56..ccccu..... SLC660F-40............
57 i, SLC660F-41............
58.cviinnnnn. SLT660FH-58..........
59, SLT660FH-59..........
60............ SLC660F-42............
61............ SLC660F-56............
62 TS-1550071 ............
63 SLT660FH-63..........
64............ SLCB60F-45............
65..ccccnn... SLC660F-45A..........
66............ TS-2361081 ............
67.ccvvennn.. TS-1490051 ............
68..cccenn... SLC660F-46............

Description Size Qty
S o] 1111 1
Steel Ball SUPPOIt.....coieiiiee e 1
Steel Ball......oooevieiiiieee e B5MM..iiiiiennn. 1
SCIBW it MIOX 2., 1
O RING™ e 1
SPFING ettt et 1
Steel Ball SUPPOIT ... oo 1
Steel Ball.......ooouii BE5MM..iieean. 1
Yo 11T TP 1
O-RING* ... g 10x 1.9 mm............ 1
AdJUSting Shaft ......cooiiii 1
INNEE WASKEI™ ... e 1
PUMP CYliNAEr...e e 1
o 1 1
VAIVE PIUG. ... e e 1
SPFING ettt 1
S ox PP 1
Steel Ball......oooouiiii BE5MM..iiiiaenn. 1
PUMP PISTON. ..t 1
Oil Seal*........oiiiiiiie UHS23.5.....cciieeee, 1
Oil Seal*........oviiiiiiii UHS18......oovvviieee, 1
U-Packing®.......cooooviiiiiiiii e DHS18........ccocvvveeen. 1
OULEr WaASKEI™ ...t 2
Inside Cylinder TUDE ........cviiii e 1
INSIAE WASKHEI™ ... e 1
O-RING* .. @12 x1.9mm............. 1
Special Lowering ValVe ..........oooiiiiiiiiii e 1
T 1
Outer Cylinder TUDE......... i 1
PUMP BOAY ..ooeiieiii e 1
Pump Piston Assembly (index # [31] thru [37])....ceeevuiiiiiiiiiiiieeeeeen, 1
AdJUSEING SCreW.....covuiiiiiiiiiieei e M8 X25.. i, 1
HEX NUL. ... M8, 1
C-RING .1t G20 MM...cooeiiiiiannnne, 2
BUSHING....oiiiiiieii e @20 MM, 1
SRAE . 1
BUSHING ... 1
FIXEA SEAL.... it 1
Spring Washer.........cooooiiiiii BEMM.ii, 2
HEeX Cap SCreW ........vieviiiiiieiieeee e M5 X214, 2
SPriNG Pin .oooeeiiii B 6X22MM....ccccnnnn... 1
HEX NUL. ... M8 1
FIXed BOAIG.....ceu e 1
HEX NUL. ... M8 1
Socket Set SCreW ........coccuuveiiiiiiiieiieeeeeen M8 X 30....ccevniiiiaennnn. 1
HeX Cap SCreW ......ovvvvviiiiiiiiieeee e M8 X25.. ..o, 1
o] 111 [ 1
S o] 110 [ @0 V.= 1
P 1
T 1
SHAE Platl.... et 1
BUSHING ... 1
Flat Washer...........cooviiiiii BLOMM..cciiiien. 2
SPIt PiN .o @ 3x30 MM.......c....... 2
LBV e e 1
RUDDEN BUMPET ... e 1
Spring Washer.........ccoooiiiiini e, BB8MM..cciieiiinn, 1
HeX Cap SCreW ......ovviiviiiiiiiiieee e M8 X30....ccovvviiniiinnnn, 1
FOOU LBVET ... e e e e 1



Index No. Part No. Description Size Qty

69...eunnnn. SLC660F-47 ............ FOOt LEVEN Pad......iiiiii it 1
70, SLT660FH-70.......... HEX Cap SCreW .....cvuvieiiiiiieii e MI0 X30...ccovereinennnn. 1
1., SLT660FH-71.......... SAFELY BA ... it it 1
T2, SLT660FH-72.......... HEX NUL. ... MO, 1
73, SLT660FH-73.......... HeX Cap SCreW ........veeviiiiiieiieeeeec e M6 X10.....ccvviininennnn. 1
T4............ SLT660FH-74.......... Spring Washer.........cooooiiiii D OMM...ccoeieiiiinnnn. 1
75, SLT660FH-75.......... SPHNG ClP e 1
76..cccunenen. SLT660FH-76.......... Handle Assembly (index # 8 thru 11).........cooiiiiiiiiiiiiii e, 1
TT . SLT660FH-77.......... Front Wheel Assembly (index # 25 thru 30) ........cocoiiiiiiniiiiiiiieeen, 1
4 T SLT660FH-78.......... Swivel Wheel Assembly (index # 25-30, 33-37) ...cuviiiiieiiieiiiiiiiinieeeeeenns 1
................ SLT660FH-RK.........REPAIN Kit.......uiiiiieiiiiiii e e e e e e s e s e s e eeeneeenn L

Index numbers with brackets [ ] are part of the hydraulic pump assembly #40.

Parts included in the SLT660FH-RK Repair Kit are indicated by an asterisk *.
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